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Client GuangZhou e-Design Intelligent Technology Co.,Ltd.

EEAar  LMNTEBX KEER2S AT 51102-4%
Add. of Client Room 1102\1103\1104,HeRun Plaza,DaNan Road, YueXiu District,Guangzhou

HRAR HETRSYSEI
Description Li-ion Polymer Battery
RIS g YDYJ384166
Model/Type
HE WIS B TR RA R
Manufacturer YJPOWER GROUP LIMITED
B RS 1#~434 RERS ——
Serial No. Equipment No.
1#1 H#A 20174 02 A 16 H
Date of Receipt ¥ M D
g DA &5 3R 0T
Conclusion Shown in the results of test report
opUR=p 20174 02 B 20 H
Date of Test iy M D

#it A

Approved Signatory
7B G R
Inspected by 7, 2 % Stamp
i pl ;
Tested by

AL SPE TR R A R 30 MR 4 ES: 510405

Hif: (8620086594172 f£EL: (8620)86590743 HEUFHIE: (8620) 26296063 E-mail: scm@scm. com. cn

Add: No.30, Songbaidong Street, Guangyuanzhong Road, Guangzhou, P. R. China

Post Code: 510405 Tel: (8620)86594172 Fax: (8620)86590743 Complaint Tel: (8620)26296063

HE-BEIbE#): www.sem.com.cn; www.mtpsp.com Certificate Authenticityldentify: www.scm.com.cn: WWW.mtpsp.com
7170216069 1
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4'1S0/1EC 17025: 20055R AE A K .

This laboratory is the National Legal Metrological Verification Institution in southern China set up by the General
Administration of Quality Supervision. The quality system is in accordance with ISO/IEC 17025:2005.

2. AL H RMMIEN AR ZERIT SR EFIEFRLEAIH] (S) .

All data issued by this laboratory are traceable to national primary standards and International System of Units (SI).

ARAR M B R AR AR «

Reference documents for the test:

UN ST/SG/AC. 10/11/Rev. 6-2015 X FfERYEHE VR REMIRHETM  Recommendations on

the transport of dangerous goods Manual of Tests and Criteria

4. ZRMNPERMEE T BIRERR.

Major standards of measurement used in the test:

RERM/AES WS WS /B3
Name of Equipment Serial No. Certificate No.
/Model /Due Date

e iR R A 08110652 RZD201606618
High and Low /2017-07-21
Temperatures Shock

Tester

/TSG2055W

Wi E L081001 SSD201604725
Shock Testing Machine /2017-07-27
/SKT25

I TR 00036 RZD201607691
Electrothermal Dryving /2017-07-12
Chamber

/ZK-025B

L SR B iR B L L141155 SSD201604489
/EV102-VT630 /2017-06-15

5. 4R . PRI

Place and environmental conditions of the test:

Mm  ABEEENR i (20£5) C #EHMEE

Temperature R.H.

Place £ (Authentication Lab)

it &
Metrological
Characteristic

U=0.3: CLk=2)

PIE - Ye=5. 0% ( k =2)
Acceleration:{.=5. 0% ( k =2)

mEHEBHESH] C
Temperature Stability<s-+1
D)

DA - +10%, JRBHHIR: +2%
Acceleration: +10%, Vibrati
on Frequency: +2%

(40~70) %

L ARERMUERE G5ZRMTEEx.
2. REXPHBHIMAE, FEEI MRS,

Note:1. The results relate only to the items tested.

2. This report shall not be reproduced except in full, without the written approval of our laboratory.
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I Basic information FEA(= &

Sample name Li-ion Polymer Battery Type
: 2 YDYJ384166
FE dh 22 7R HETREYHIM 25 WA
Nominal voltage 37V Rated capacity 1000mAh
PRARE ; PEAE 3.7Wh
Limited charge voltage 49V Trade mark e
PR 1l 78 Fi LS : [
Shape Prismatic Size (LxWxT)
.7%40.5x3.
BRI 317 RApL W) o 2840523 6mm
Altitude simulation, Thermal test, Vibration, Shock, External short
Test item circuit, Impact/Crush, Overcharge, Forced discharge
R 15 5 R, Fahd, R3), HiMRehdr, AMERAERR, EWehdvk
[k, d7d, @EE
Sixth revised edition of Recommendations on the Transport of
R Dangerous Goods, Manual of Test and Criteria, Part III, subsection
; 38.3. (ST/SG/AC.10/11/Rev.
KR 5 et

6 BT CRT RV ME R RAPRUEFM) B
[TI#435% 38.3 Fio (ST/SG/AC.10/11/Rev.6)

Test conclusion

fillgs it

The battery samples pass all of the requirement test items.
Zfil, ML EFEEK.
RIRFT LR E

Remark

&
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I Photos of the Sample F£ 5 H
Battery HEil
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[II Abstract of test result iR 45 %2
Test contents
Wk H
NO. Test item Test reference Conclusion Remark
Fe | ARImAE AR iR &
. UN Manual of Tests and Criteria,
1 S:;::lt; ?::n par‘t I, sutis‘e(_:tion 38.3.4.1 Pass s
— UN ﬁ%%ﬂﬁ#&f{lﬂ, HIE atg
1, 38.3.4.1 &4
UN Manual of Tests and Criteria,
5 Thermal test part III, subsection 38.3.4.2 Pass N
P UN R HEFM, £33 E a
¥, 38342 %% .
UN Manual of Tests and Criteria,
3 Vibration part III, subsection 38.3.4.3 Pass 49
=3 UN RRMbEFM, E3E a
T, 38.3.4.3 ¥4
UN Manual of Tests and Criteria,
4 Shock part III, subsection 38.3.4.4 Pass
Pibkebds | UN REARHETAM, 53 = &
1, 38.3.4.4 4.
Bxternal UN Manual of Tests and Criteria,
5 et G par‘t 1, suhs:ec_:tion 38.3.4.532 Pass o
S UN R HEFM, 33 &= =
i, 38.3.4.5 #4.
FttsactCrush UN Manual of Test's and Criteria,
6 | bt/ pax:t I, suEs.e(_:tlon 38.3.4.6 Pass il
T UN REMbraEFM, B3 = =
T, 38.3.4.6 #4r.
UN Manual of Tests and Criteria,
7 Overcharge part III, subsection 38.3.4.7 Pass
N UN R MbrAEF M, 263 = =
¥, 38.34.7 87 .
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Forced UN Manual of Tests and Criteria,
g s part III, subsection 38.3.4.8 Pass )
5, 38.3.4.8 T4,

Procedure 1} H

Test T.1 to test T.5 must be conducted in sequence on the same cell or battery. Test T.6 and test T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

A2 A R ) HR S BR ER R U HEAT 8 1 BHREE 5385 6 FNRLE 8 A HEAT I H e e iy s i al e
e TR AR R, WK 7 TR 1| 2HR% 5 FRARIA A it

Batteries of 1°~14" are full charged after one cycle;

HEt 1%~14% 9 — R PEERH HR A

Batteries of 15°~18" are full charged after fifty cycles;

Wt 157~ 18" 4 Fi A+ A ER HUR

Component cells of 19°~23 are 50% charged after one cycle;

AL 19°-23" 4 — IRTEFR G 50%78 RS,

Component Cells of 24"~33" are full discharged after one cycle;

S 24"~33" ) — UAEFR S TR,

Component Cells of 34*~43" are full discharged after fifty cycles.

SR S 347~43" 9 T IRIEFR G SE TR -

1 Altitude simulation 7 4
1) Requirement ZR
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.
HS BRI A LA N BRI PO 8. B, DURE A, ISR A e it
FIFF it HL R AMEE T AR S0 1T HE R 90%.  BESR Ay S v i 77 T ANE FH T 58 T8O R A i el 5 s e e
2) Test procedure RIGITFE
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at ambient
temperature (20+5) C.
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TR Y LR B HL M S 7 11.6kPa BT DRI R FEIRE D 6h, REEEHIAEQES) C.
3) Datashowed intable 1 {38 W% 1
Tablel 1
The state Pre-test After test Voltage after test /
of o i) REF Mass loss | Voltage pre-test 3
batteries i %, Mass Voltage Mass Voltage | FiEHA | ARG HEARR i
¥ =
H R JRE HE R B (%) AT
& (g) V) (2) (V) (%)
Ui 20.604 4.20 20.603 4.19 0.00 99.8 Pass &%
2% 20.334 4.20 20.334 4.19 0.00 99.8 Pass &r#%
Full 3 20.440 4.20 20.440 4.19 0.00 99.8 Pass &%
charged 4* 20.510 4.20 20.510 4.19 0.00 99.8 Pass &%
aﬁelr onel o | 20310 | 420 | 20309 | 4.19 0.00 99.8 Pass &1
cycle
_y % 1 6" 20.479 4.20 20.479 4.19 0.00 99.8 Pass &%
HEw| 7 | 20236 4.19 20.236 4.19 0.00 100.0 Pass &%
HR A 8 20.406 4.20 20.406 4.19 0.00 99.8 Pass &%
9* 20.402 4.20 20.402 4.19 0.00 99.8 Pass £r1&
10 | 20.404 4.20 20.403 4.20 0.00 100.0 Pass &%

2 Thermal test FHph;

1) Requirement ZE3k
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.
UG R YA R AN R AN, TP O R, B LURER K, I HEANRR A kel d it
HIFF B v R AN T AR SR T B PR 90%. LK 43 O v IR 77 T Al ) T 5 s bR A e el m e it

2) Test procedure R4 it F4
Test cells and batteries are to be stored for at least six hours at a test temperature equal to (72+2) C,
followed by storage for at least six hours at a test temperature equal to (-40+2) ‘C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total
cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
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temperature (20+5) C. For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.
RIS A RIS B R AR IR A (72+2) CRIZAE T 2 DIHCE 6h, ARG AEIRBE N (-40+2) CHIZM FED
JRCE 6h. BRI IR BE R E AR I B KBS B (8] % 30min. S FEEFHEAT 10 &, R BHTERBAS:
BRI N AEFR SR BE 4 (20+5) C FAFIL 24he X T RHIIHER A LS, ZEARSRIRE T IBCE i A 3
12h,

3) Datashowed intable 2 %4 L5 2

Table2 %2
The state Pre-test After test Voltage after test /
of N A58 Al R 5 Mass loss | Voltage pre-test B
batteries o Mass Voltage Mas_,s Voltage BA | KR Ji Elé.FFflﬁgﬁ Lhip
Ha R & W R %= R (%) GIEERES
& (® 4%) (® V) (%)
1¥ | 20603 4.19 20.597 4.14 0.03 98.8 Pass &%
2* | 20334 4.19 20.328 4.13 0.03 98.6 Pass &%
Full 3" | 20.440 4.19 20.435 4.14 0.02 98.8 Pass & 1%
charged | 4% | 20510 4.19 20.505 4.14 0.02 98.8 Pass &%
aber ane o 1 o0 300 4.19 20.289 4.14 0.10 98.8 Pass &%
id;( - 6" | 20479 4.19 20.472 4.14 0.03 98.8 Pass A%
REW| 7 | 20236 4.19 20.232 4.14 0.02 98.8 Pass &%
HRE 8" | 20.406 4.19 20.405 4.13 0.00 98.6 Pass &%
9" | 20.402 4.19 20.402 4.14 0.00 98.8 Pass &%
10 | 20.403 4.20 20.403 4.14 0.00 98.6 Pass %

3 Vibration #Zz)

1) Requirement 3R
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire during the test and after the test and if the open circuit voltage of each test cell or battery after testing
in its third perpendicular mounting position is not less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.

BT C LU ER: SN FFO . @R, B LARAEEK, FF AR G g
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AT 6 P EEAME T FOR S AT LR Y 90%. TSR AR 5 L FR 7 T ANIE H T 58 8 TR HI R 25 A e 5 B Rt

2)

Test procedure

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells in
such a manner as to faithfully transit the vibration. The vibration shall be a sinusoidal waveform with a
logarithmic sweep between 7Hz and 200Hz and back to 7Hz traversed in 15 minutes. This cycle shall be
repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions of the
cell. One of the directions of vibration must be perpendicular to the terminal face.
The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than 12kg

(cells and small batteries), and for batteries with a gross mass of more than 12kg (large batteries).

For cells and small batteries: from 7Hz a peak acceleration of 1g,is maintained until 18Hz is reached. The

amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency increased until a peak

acceleration of 8g, occurs (approximately 50Hz). A peak acceleration of 8g, is then maintained until the

frequency is increased to 200Hz.

For large batteries: from 7Hz a peak acceleration of 1g, is maintained until 18Hz is reached. The amplitude

is then maintained at 0.8mm (1.6mm total excursion) and the frequency increased until a peak acceleration

of 2g, occurs (approximately 25Hz). A peak acceleration of 2g, is then maintained until the frequency is
increased to 200Hz.
HL TS B [ R A SRBN AR M P & b, IF IR, DU RIEE AIRINERR. RSN — A EZ
B, FE 15min A SERKT B Fe e )\ THz 3 200Hz R3] 7THz A9 FE. IXMEFR AL B = A2

[EIEATAL B AT 12 K CRBFIES 3h). 454NJ7 8] 20 1 AT B 48 35 i

X TR ERR S, RN T 12kg BB CHSERAN i) L5 EOK T 12kg HK HE It R A BT

Z:EO

Xt THIGE/N I A THz 2 AR INEE 1g, FF4E3] 18Hz. IRIBARFAE 0.8mm (EIE 1.6mm) FI
PRSI B BB NI N 8g, CKZIN S0HZ) . ARJ5 51 LU (B Inig i 8g, b FHHE4:H 200Hz.
XFFRMM: M THz & AR IS 1g, LR 18Hz. IRIBAERAE 0.8mm (EIE 1.6mm) Rz

I E REEINEE R 2g, CREM 25HZ) . SR SR LLGAEINE R A 2g, b FHER4E%)] 200Hz,

3) Datashowed intable 3 %3 L% 3

Table3 %3

The state Pre-test After test Voltage after test /

of NO. A5 HI ARG Mass loss | Voltage pre-test 2
batteries o Mass Voltage Mass Voltage | FiE#HiK | R )5HERE i

EER RS R fit LR Jidit HL PR (%) EILENES )

A (g) V) (2) (V) (%)
Full 1* 20.597 4.14 20.591 4.11 0.03 99.3 Pass 1%
chetged o o¥5 | opaaR | 413 0| Z0BZE | A3 0.00 100.0 Pass &%
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after one | 3% 20.435 4.14 20.435 4.11 0.00 99.3 Pass & 1%
cycle 4* 20.505 4.14 20.501 4.14 0.02 100.0 Pass &%
— 1
ﬁ 5 20.289 4.14 20.289 4.14 0.00 100.0 Pass &#%
7=
kA | 6 | 20472 4.14 20.472 4.11 0.00 99.3 Pass £1%
ol 20.232 4.14 20.231 4.14 0.00 100.0 Pass &%
8" 20.405 4.13 20.405 4.13 0.00 100.0 Pass & #%
9* 20.402 4.14 20.402 4.14 0.00 100.0 Pass 1%
10 | 20.403 4.14 20.403 4.14 0.00 100.0 Pass £ 1%

4 Shock HlbRh

1)

2)

Requirement Z3K

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states,

HUE B AR A N ER: SR FRO. AR, SR LR, I HGAMRR A RS dit
RITF B R AME T HAR R AT R 90%. TR PA 56 B IR 77 T A ASE T 58 2T R 7 1 et sl e
the

Test procedure 46T F%

Test cells and batteries shall be secured to the testing machine by means of rigid mount which will support
all mounting surfaces of each test battery.

Each cell or battery shall be subjected to a half-sine shock of peak acceleration of 150g, and pulse duration
of 6 milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50
gn and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries.
The formulas below are provided to calculate the appropriate minimum peak accelerations.

Battery Minimum peak acceleration Pulse duration

150 gn or result of formula

100850] 6ms

mass

Small batteries

Acceleration (g,) = (
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whichever is smaller

50 g, or result of formula

30000)

mass

11ms

Large batteries Acceleration (g,) = [

whichever is smaller

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in the
negative direction in each of three mutually perpendicular mounting positions of the cell or battery for a
total of 18 shocks.

A0 L CN L 3t A ] 5 RS (38 b, R A e e S 845 — I e i A B R T - 19— Wt e e
IV HEATVEAE IR Ly 150, Ak S 6ms MK IEsKBpRdT. TN H R NS TIE[E IR H 50g, k5
M 11ms B IEZ B it .

B e e it S FEAT 1E 5% I e o 49 0GR o T PRE (S AR AR el vt G BB K S . /0 ol Yl ) e o B o R R A
6ms, T K HL It A Bk SEPE R ) 11ms. FEIE L e msE A Em FRARE WL,

Hi it B /N (R in K o e 55 P
150g, 8L F A AI4L R

100850
N Y (gl e 6
N EL I I (g ['ﬁfﬂlﬁ%) ms
DL _E P & BB /IME
50g, B LA R A HIES R

30000 )
FHL Vi 7 B
LA b P U /M
B — U B HL N A IE A5 [ EAT 3 Wbk, £ERO7 RBET 3 Wby, HIeSE i M IkE 3 A ER
P BT 18 kit
3) Datashowed in table 4 %4 W. 3% 4

11ms

K Ha it IEE (g = [
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Table 4
The state Pre-test After test Voltage after test /
of NO RLGHT R 5 Mass loss Voltage pre-test e
batteries " o | Mass Voltage Mass Voltage | FREAA | %5 HEARE ip
H R | FRE i i 1 PR (%) B LR =
& (2) V) (2) V) (%)
it 20.591 4.11 20.591 4.11 0.00 100.0 Pass & 1%
o 20.328 4.13 20.326 4.12 0.01 99.8 Pass & 4%
Full 3* 20.435 4.11 20.435 4.11 0.00 100.0 Pass &%
charged 4* 20.501 4.14 20.501 4.13 0.00 99.8 Pass &%
afterone [ v | 50280 | 414 | 20288 | 4.13 0.00 99.8 Pass &%
cycle
j W 1B 6" 20.472 4.11 20.472 4.11 0.00 100.0 Pass &%
HE®| 7 | 20231 4.14 20.231 4.13 0.00 99.8 Pass &%
HURAS 8 20.405 4.13 20.403 4.13 0.01 100.0 Pass &#&
9" 20.402 4.14 20.402 4.13 0.00 99.8 Pass &%
10 | 20.403 4.14 20.401 4.14 0.01 100.0 Pass & #&
5 External short circuit &P 5% B%

D

2)

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and there is no

Requirement

disassembly, no rupture and no fire during the test and within six hours after the test.

HLR B HL I DA R B AR R LURRI JE 6h WAE K. AEE, THRE. RMRER
#ig 170C.

Test procedure i 46 i 4

The cell or battery to be tested shall be shall be heated for a period of time necessary to reach a
homogeneous stabilized temperature of (57 £ 4) °C, measured on the external case. This period of time
depends on the size and design of the cell or battery and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small batteries, and
12 hours for large cells and large batteries. Then the cell or battery at 57 + 4 °C shall be subjected to one
short circuit condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57 + 4 °C, or in the casc of the large batteries, has decreased by half of the
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maximum temperature increase observed during the test and remains below that value.
The short circuit and cooling down phases shall be conducted at least at ambient temperature.
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3) Datashowed intable 5 ¥4 W% 5

Table5 #5
The state of batteries Hijth NO. External Peak temperature (C) Status
K& 5 REEERE (C) 4518
1# 55.7 Pass &
2 S0 Pass &%
3t 55.6 Pass &%
4" 56.2 Pass &%
Full charged after one 5t 55.5 Pass A%
cycle = e
— RARFR R R 6 Fb Pass &%
75 55.8 Pass &#&
8* 93,7 Pass &%
9" 55.6 Pass &%
10% 55.9 Pass &#&
Battery heating time 2h
IRy R

6 Impact/Crush EYr/HE

1) Requirement %3k
Cells and component cells meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly and no fire during the test and within six hours after the test.
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2) Test procedure-Impact (applicable to cylindrical cells not less than 18.0mm in diameter) R4 iTFE—E

iy GEHTERADNT 18.0mm KRS EH)

The test sample cell or component cell is to be placed on a flat surface. A (15.8+0.1) mm diameter, at least 6
cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be
placed across the centre of the sample. A (9.1£0.1) kg mass is to be dropped from a height of (61+2.5) cm at
the intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track
of channel with minimal drag on the falling mass. The vertical track of channel used to guide the falling
mass shall be oriented 90 degrees from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to
the longitudinal axis of the (15.84+0.1) mm diameter curved surface lying across the centre of the test sample.
Each sample is to be subjected to only a single impact.
P T B A R B — A PR L. —REARN(15.8+0.1) mm K EEEL 6cm B B G
KA F R BRI FIAFE NSRS PO, —3R (9.120.1) kg BEEMN (61£2.5cm) &b
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3) Test procedure-Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18.0
mm in diameter) W —HE GEH TEE. LR, MEERNERDT 18.0mm B E A &)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5cm/s at the first point of contact. The crushing is to be continued until the first of
the three options below is reached.

(a) The applied force reaches (13+0.78) kN;

(b) The voltage of the cell drops by at least 100mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100mV or more, or the cell is
deformed by at least 50%of its original thickness, the pressure shall be released.

A prismatic of pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall
be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed for a
further 6h. The test shall be conducted using test cells of component cells that have not previously been
subjected to other tests.
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1.5cm/s, HFEFFEEHATERIHMIMLL F =gz —:

(a)  JEINHIFMEIE 2 (1320.78) kN;

(b) HWEHHHEETFEZD 100mV; of

(c) HEHERTE 50%LL k.
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4) Data showed in table 6 #(#E . % 6
Table 6 % 6
The state of cells NO. External Peak temperature (C) Status
VRS FP5 R B i i
50% charged after 19: Ly o
one cycle 20£ ;;; iass ii
, 21 . ass ‘o
*?ﬁ\ﬂﬁﬂ%ﬁéﬂ%?ﬁfﬁ 22,.,. S A
23" 27.2 Pass &

7 Overcharge T 7
1) Requirement 3k
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.
AT FE R LA R EESR . AR R R BRI R LR N TR, RRE K.
2) Test procedure 1RXEGITFE
The charge current shall be twice the manufacturer’s recommended maximum continuous charge current.
The minimum voltage of the test shall be as follows:
(a) When the manufacturer’s recommended charge voltage is not more than 18V, the minimum voltage of
the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer’s recommended charge voltage is more than 18 V, the minimum voltage of the
test shall be 1.2 times the maximum charge voltage.
Test shall be conducted at ambient temperature. The duration of the test shall be 24 hours.
7e A HE R WA BOOE S T R E S, WIS R/ N e B R F
() SRR TS B AN 18V, IR et R J5% /M B K 78 Ha R A T (5 8 22V SR e N
(b) =i i E LA 7S L AT 18V, RIe R R /MEL R M B A 7E L HLR Y 1.2 45,
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R VAR ENRE N 7. I RFEA 8]0 24h.
3) Datashowed intable 7 #4E WL% 7

Table 7 %% 7

The state of batteries NO. Status

B RS FF5 58
Full charged after one ' Pass %
cycle 12* Pass &%
— YA FR G i R 137 Pass &%
& 147 Pass &%
Full charged after 15" Pass £
fifty cycles. 16" Pass &1%
T+ A S5 9 17" Pass &%
RE 18 Pass &%

8 Forced discharge 3R HE

1) Requirement 3k
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test
and within seven days after the test.
—IRERET T A R AN R R E-E RN A RRE. R,

2) Testprocedure IRLGITFE
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to
its rated capacity divided by the initial test current (in ampere).
FRUENANSRE TS —8 12V BB TREICE, BB bR PIE s T
I R 5E B KT L 3
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3) Datashowed intable 8 ¥(3E .3 8
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Table 8
The state of cells NO. Status
BRE 5 e
24" Pass &%
25 Pass &%
26" Pass & H%
Fully discharged after 27" Pass &%
one cycle 28" Pass 1%
— RTE 5 578 4 29° Pass &%
RS 307 Pass £ 1%
31 Pass &#%
32* Pass £#%
33" Pass &%
34" Pass %
35* Pass &%
36" Pass &%
Fully discharged after 3 Pass &%
fifty cycles 38" Pass &%
50 UK 5 5E 2T 39° Pass &%
AR 40 Pass &%
41" Pass & #&
42* Pass & 1%

43" Pass &#&




